Page 1

mUSTArtG *

SKID-STEER LOADER

PARTS MANUAL PART #917384 Revision B - 0 5 / 0 9

musiifnG Mustang Manufaturing Company, Inc.


ELECTRICAL - CHASSIS

r

ROUTE POS1WE AND NEGATIVE BATTERY CABLES THROUGH TUBE CLAMPS NOTE: POaTlVE BATTERY CABLE IS ON TOP

GROUND TO ENGINE USE EMSTING BOLT

CONNECTTO STARTER

Л, - j

37

917384/BP0509

PRINTED IN USA


ELECTRICAL - CHASSIS Ref. No.

Part No.

Description

Quantity

1 2 3 4 5

048967 064260 077685 079098 088904

CLAMP/HOSE NUT/HEX LOCK 5/16 ROD/BATTERY HOLDDOWN PLATE/TWIN COVER CLAMP/TUBE TWO-PIECE 1/2

3 4 2 2 2

6 7 8 9 10

REF 131842 134588 193856 195471

BATTERY 12 VOLT GROUP 24, 675 CCA, 115 RESERVE NUT/SPIRALOCK™ 5/16 NUT/SPIRALOCK™ 1/4 SOLENOID BRACKET/RELAY MOUNTING

1 3 10 1 1

11 12 13 14 15

241622 242147 242433 242476 242601

ANGLE/BATTERY HOLDDOWN RELAY/SEALED 40 A HARNESS/CHASSIS COVER/RELAY BRACKET BATTERY CABLE/NEGATIVE

1 4 1 1 1

16 17 18 19 20

242623 420-35569 650542 650545 650687

BATTERY CABLE/POSITIVE CIRCUIT BREAKER 35 A SCREW/CAP 1/4 X 1/2 SCREW/CAP 5/16 X 1-1/4 BOLT/CARRIAGE 5/16 X 3/4

1 1 1 2 3

21 22 23 24 25

651722 654004 654024 654042 656048

NUT/HEX M6 WASHER/FLAT 5/16 WASHER/LOCK 5/16 WASHER/EXTERNAL TOOTH LOCK 3/8 NUT/HEX M8

1 2 1 1 1

26

656149

SCREW/CAP M6 X 16 MM

1

PRINTED IN USA

917384/BP0509

38


ELECTRICAL - CHASSIS


ELECTRICAL - CHASSIS Ref. No. 1 2

Ref. No.

Part No. 242139 654042

Part No.

Quantity Standard

Description BATTERY CABLE/NEGATIVE WASHER/EXTERNAL TOOTH LOCK 3/8

1 1

(EU) Quantity Engine Disconnect

Description

1 2 3 4 5

048967 091666 091667 095619 131842

CLAMP/HOSE SWITCH/DISCONNECT PLATE/FACE CLAMP/HOSE NUT/SPIRALOCK™ 5/16

1 1 1 1 2

6 7 8 9 10

137425 137429 242551 242601 242605

TERMINAL/REMOTE RED TERMINAL/REMOTE BLACK CHANNEL/CONTROL MOUNT BATTERY CABLE/NEGATIVE BATTERY CABLE/NEGATIVE

1 1 1 1 1

11 12 13 14 15

242619 242625 242668 650486 653018

BATTERY CABLE/NEGATIVE BATTERY CABLE/POSITIVE STUD EXTENDER/STARTER SCREW/CAP 5/16 X 3/4 NUT/HEX 1/2

1 1 1 2 1

16 17

653038 654042

NUT/HEX JAM 3/8 WASHER/EXTERNAL TOOTH LOCK 3/8

T 1

PRINTED IN USA

917384/BP0509

40


ELECTRICAL - CHASSIS Backup Alarm

410577

41

917384/BP0509

PRINTED IN USA


ELECTRICAL - CHASSIS Ref. No.

Part No.

Description

Quantity

1 2 3 4 5

058615 064260 071401 134588 135726

CLAMP/INSULATED HOSE NUT/HEX LOCK 5/16 NUT/HEX LOCK 1/4 NUT/SPIRALOCK™ 1/4 SWITCH/BACKUP ALARM

1 2 2 3 1

6 7 8 9 10

140880 242630 242764 650486 650758

ALARM/BACK-UP TRIGGER/BACK-UP ALARM SWITCH MOUNT/BACK-UP ALARM SCREW/CAP 5/16 X 3/4 BOLT/CARRIAGE 1/4 X 3/4

1 2 1 2 4

11

650771

BOLT/CARRIAGE 1/4 X 1/2

1

PRINTED IN USA

917384/BP0509

42


ELECTRICAL - ROPS/FOPS

410213

43

917384/BP0509

PRINTED IN USA


ELECTRICAL - ROPS/FOPS Ref. No.

Part No.

Description

Quantity

1 2 3 4 5

090666 072340 088040 090-32441 090-32472

NUT/HEX FLANGE SERRATED LOCK 3/8 GAUGE/HOURMETER HOUSING/DISPLAY SWITCH/GLOW PLUG SWITCH/BRAKE

6 7 8 9 10

090-32478 121002 128738 130064 174983

BUZZER NUT/HEX LOCK 1/4 BULB/LAMP GASKET/DISPLAY HOUSING TIMER/DELAY

11 12 13 14 15

183634 183644 188947 189822 191477

GAUGE/FUEL LEVEL GAUGE/ENG OIL TEMP BREAKER/CIRCUIT 15 A BREAKER/CIRCUIT 25 A SWITCH/LIGHT

16 17

18

191635 195087 073694 087-00003 240385

KNOB/LIGHT SWITCH SWITCH/IGNITION KEY (SET OF 2) CHAIN/KEY STANDOFF #6 X 3/4

19 20 21 22 23

241158 241212 241214 241276 241359

DECAL/LEFT INSTRUMENT PANEL PANEL/LH PANEL/RH PANEL/CIRCUIT BREAKER COVER/LEFT

24 25 26 27 28

241360 241387 241404 242420 420-36100

COVER/RIGHT DECAL/RIGHT INSTRUMENT PANEL WIRE HARNESS/ROPS DECAL/CIRCUIT BREAKER TIMER/SEAT BELT

29 30 31 32 33

420-36255 650549 650550 650658 651307

CIRCUIT BREAKER 8 A WASHER/HELICAL SPRING LOCK #10 NUT/HEX MACHINE #10 NUT/HEX MACHINE #6 SCREW/MACHINE PAN HEAD 1/4 X 1/2

2 2 2 8

34 35

651746 654044

SCREW/MACHINE CROSS RECESSED PAN HEAD #4 X 3/8 WASHER/HELICAL SPRING LOCK #6

2 4

PRINTED IN USA

917384/BP0509

2

44


ELECTRICAL - LIGHTS Front Work Lamp and Rear Grille

Dome Lamp - E U Completing • ПГ~"' ^ f ~!:гЬг «—к i f c j L j O * -L J L J L j i Л-»

,!

i_ A JUL ,L ii

i m

i

I

l

T T -г-»-

! "Г >~! i О

т

' T i n

J...J 4—•

I"

Rearview Mirror - E U Completing

\

J

i .л i'—

орнн net-*-*

410214 410490 190640

•L,J<—

1

45

917384/BP0509

PRINTED IN USA


ELECTRICAL - LIGHTS Ref. No. 1 2 3 4

Part No. 210-19470 241117a 242386b 650725

Front/Rear Grille Quantity

Description NUT/SPIRALOCK™ 5/16 LIGHT/WHITE 55 W LIGHT/RED 35 W SCREW/CAP 5/16 X 2-1/4

3 2 2 3

a) Replacement bulb part number 139529 b) Replacement bulb part number 139530

Ref. No. 1 2 3 4

Ref. No. 1 2

Part No. 090666 242205 310-32624 420-35452

Part No. 132353 651259

PRINTED IN USA

Dome Lamp Quantity

Description NUT/HEX FLANGE SERRATED LOCK 3/8 MOUNT/DOME LIGHT SCREW/CAP SELF-TAPPING #10 X 5/8 LIGHT/DOME

2 1 2 1

Rearview Mirror Quantity

Description MIRROR/REARVIEW SCREW/TAPPING HEX WASHER HEAD THREAD CUTTING #10 X 7/8

917384/BP0509

1 2

46

electrics2012  

PART #917384 SKID-STEER LOADER mUSTArtG * Revision B - 05/09 Mustang Manufaturing Company, Inc. Л, CONNECT- TO STARTER r ROUTE POS1WE AND NE...